SPARE PARTS CATALOGUE
: MCCULLOCH

Spare Parts List



SPARE PARTS LIST



MIPL2016 V140000002 Page 2 of 3

‘ﬁge .

HUSQVARNA ITALIA SPA
92
L — 94
7 . < 100 76
\ 97 { : j
R —102
98— 103
88
91\ 95— 104
5
o
@.@""\\\\
1

80 81 82 B3 84 85 86




PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK

1 574396601 ENJOLIVEUR diam. 280

2 504857801 ECROU M8, self locking, flanged
3 574451202 ROUE COMPLETE diam. 280

4 531208778 ROULEMENT

7 504539901 ENJOLIVEUR diam. 280

8 583951302 RESSORT wheel regulator lever
9 531208492 ECROU M5, self locking

10 580462401 BOUTON wheel regulator

11 581178601 PLAQUETTE wheel regulator

12 538235807 VIS M5x45

13 510092801 ESSIEU ARRIERE

14 531206653 AXE

15 531208772 RONDELLE

16 544342301 PIGNON

17 531208778 ROULEMENT

18 531205944 SUPPORT

19 531207856 VIS 5x10

21 574396401 ENJOLIVEUR diam. 190

22 504857801 ECROU M8, self locking. flanged
23 574450902 ROUE COMPLETE diam. 190

24 531208778 ROULEMENT

26 577384201 SUPPORT front axle

27 504856501 ENSEMBLE ESSIEU AVANT

28 531206653 AXE

30 531208008 VIS 3/8"

31 531207237 RONDELLE

32 580258502 MOWER BLADE

33 531207243 RONDELLE

34 581843001 SUPPORT DE LAME

35 505290901 TOUCHE

36 531207856 VIS 5x10

37 544462302 PROTECTEUR

41 504541403 GEARBOX

42 510037501 VIS 4x16, self threading
43 504103101 GUIDE DE COURROIE

44 544934301 GUIDE DE COURROIE

45 544934701 RESSORT gear box

46 504547901 POULIE

47 504548001 ECROU

48 504103301 COURROIE 730 10X765

51 531213588 SAC

52 577586605 GRASSBAG

53 577876701 SAC

54 531211191 RESSORT mulching plug

55 531213393 BOUCHON

58 544255501 TRAPPE

60 531206677 VIS 4.8x19, self threading
61 525433101 VIS 4x16, self threading
63 581292102 CHASSIS

64 531212851 VIS 3/8" + split washer”
65 531205848 CONNECTEUR /2

66 584816903 RONDELLE DE BLOCAGE

67 531211441 SUPPORT

68 531211840 RESSORT

70 579245302 RESSORT wheel regulation
71 580963201 BARRE wheel regulation

engine, Briggs & Stratton,
75 NA TBD model number
093J020026H

76 580445601 COUVERCLE

77 532181698 VIS screw

80 580424301 BOUTON

81 531204922 RONDELLE

82 531211474  SEGMENT outer

83 531211476 ~ RESSORT

84 531211473 SEGMENT inner

85 531211581 PLAQUE

86 581259501 VISRSOM M8x55

88 581912601 BOUTON

91 581902101 GUIDE starter cable

92 580654301 REGLAGE clutch

94 587689303 ENSEMBLE DE BRAS DE CAUTIONNEMENT brake

95 580412302 POIGNEE

96 580761901 RESSORT clutch

97 544908005 CABLE clutch

98 531205581 COLLIER DE SERRAGE

100 580833601 VISEHHM

102 580853401 CABLE brake




PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK
103 531208043 SUPPORT
104 581551201 ECROUHEXAGONALE DE BLOCAGE
150 576047401 VIS CRPANT M5x16
151 575562204 CAPOT AVANT COMPLET
152 574375201 CARTER front cover
153 574721701 PLAQUE DE FIXATION
154 575955701 VIS ITXPANT
242 576136006 VIS M5x8

243 579300901 JOINT



